Air Hockey Table

ltem-No.: 6011.137




Parts List

#3 #4
Main Frame Leg Leg leveler
1 piece 4 pieces 4 pieces
#5 #6 #7
//) :
<
Scorer Scorer support Fixed seat Adapter
1 piece 2 pieces 2 pieces 1 piece
#9 #10 #11 #12
@
( E?ﬁ @ "«f@ @
3/8"X1-1/2"Bolt 3/8" Washer 1/4"X1-1/2"Bolt 1/4" Washer
12 pieces 12 pieces 8 pieces 8 pieces
#13 #14 #15 #16
3/16"X5/8"Bolt 1/4"x2-3/8" Bolt Pusher Pusher felt sticker
12 pieces 2 pieces 4 pieces 4 pieces
#17 #18 #19 #20
W\
Puck Allen wrench 1/4" Nut 3/16" Washer
4 pieces 1 piece 2 pieces 12 pieces
#21
-
Wrench
1 piece




Step 1:

10

10




Step 2:




Step 3:

Step 4.



